®P1-1200

L

2 e O. | DESCRIPTION NO. | DESCRIPTION
8 1 | ST4x16 Screw 40 | Colletspring
20 t:ﬂ L 2 Rear cover 41 Collet
\i 3 M4x90 Screw 42 Collet nut
ZKQ: d / 4 ST3x8 Screw 43 R?ght handle base
” 5 Carbon brush ring 44 Right handle cover
T " 6 Copper brush holder 45 Cable board
: 7 Carbon brush 46 ST4x14 Screw
| 1 13 71 8 Brush holder gasket 47 Switch
/_ 9 Body housing 48 M5x16 Screw
- 10 Depth label 49 0.33 Capacitor
30 1 ) 11 608 Bearing 50 Conductor
BN /‘L / 75’ 12 | Stator 51 Left handle base
L ! W 13| ST5x60 Screw 52 | Lefthandle base
14 Armature 53 Variable speed
. 15 Wind-proof ring 54 Spring gasket
T T 16 | M4x8 Screw 55 | adjust spring
: \[ 17 6003 Bearing pressure plate 56 Adjust sleeve
18 6003 Bearing 57 Long blank pipe
19 21x18x55 Bearing with oil 58 Steel spring
: — 20 | Head cover 59 | Short blank pipe
21 Lock spring 60 Dust collect cover
22 Screw 61 M4 Nut
23 Lock handle 62 M5X12 Screw
24 M4x12 Screw 63 Fixed block
25 Mini adjust button 64 6 Steel ball
26 Gauge 65 Fixed block spring
27 Butterfly type spring 66 Base
28 Ruler pin 67 M6X15 Screw
29 Ruler pole 68 Plastic base
30 Ruler screw 69 Sample guage
31 Piece 70 M4x18 Screw
32 M6x10 Screw 71 Cable
33 M4x8 Screw 72 Cable sleeve
34 Inner screw pressure plate 73 M5x10 Screw
35 Auto-lock spring 74 Guide pieces
36 Auto-lock pin 75 Guide pole
37 Auto-lock button 76 Clamp
38 Plastic cover 77 Spanner
39 M4x10 Screw 78 Collet 6mm
79 Collet 8mm

FR1-1200-EX-RUS20221114




